



## TEST REPORT

Page 1 of 5

**REPORT NUMBER :** TURT150147506  
**APPLICANT NAME** **Fibero G.Rojek P.Piechota S. Jawna**  
**ADDRESS** UL 11LISTOPADA 99 32440 Sulkowice / POLAND  
Telefon: +48793565618  
**Attention : Grzegorz Rojek ([grzegorz.rojek@fibero-textil.com](mailto:grzegorz.rojek@fibero-textil.com))**

**BUYER** **Not Given**  
**SAMPLE DESCRIPTION :** One sample of dark orange upholstey fabric  
**DATE IN :** **14 September, 2015 (09:13)**  
**DATE OUT :** **12 October, 2015**  
**REFERENCE:** UPHOLSTERY FABRIC (AWILLA)  
**FIBER COMPOSITION:** Not given  
**NOTE:** Test methods were given by the applicant

TEST	SAMPLE
<b>Flammability Test (BS 5852 :1979 Part 1 )</b>	P
<b>Flammability Test (BS 5852 :2006)</b> Clause 11 (Upholstery composite) Ignition Source 3	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.

Gediz PAMUK  
COORDINATOR

Sinan Öncel /Customer Care Manager

**Intertek Test Hizmetleri A.S.**  
*Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna-34197/ISTANBUL*  
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55  
e-mail : [intertek@turkiye.intertek.com](mailto:intertek@turkiye.intertek.com)  
<http://www.intertek-turkey.com>



150147506

---

Test Method	Result	Requirements
-------------	--------	--------------

---

### **Flammability Test**

BS 5852 :1979 Part 1

#### **Test Specification**

Test Method: BS 5852-1: 1979 as modified by Schedule 4 Part 1 and Schedule 5 Part 1 of The Furniture and Furnishing (fire) (safety) Regulations 1988 (as amended)

Criteria of Ignition: Ignition Source 0: Calibrated Senior Service Cigarette  
Ignition Source 1: Butane Gas flowing at 45ml/minute @ 25°C.

Flame Application Time: 20±1 seconds

Side Tested: Face

#### **Filling Specification**

Filling type: Polyurethane foam

Size: 450 x 300 x 75 mm (back) & 450 x 150 x 75 mm (seat)

Density / Hardness: 20-22 kg/m<sup>3</sup> / Type B Hardness grade 130

#### **Pre-treatment / Durability procedure**

The sample was not washed due to request of applicant

#### **Conditioning**

Prior to testing: At least 72 hours in ambient indoor conditions, then at least 16 hours in an atmosphere having a temperature of 20±5°C and a relative humidity of 50±20%

At time of testing: Temperature of 15 to 30°C and a relative humidity of 20% to 70%